
EXECUTIVE SUMMARY 
Pecos Surface Water Treatment Plant 

Asset Management Plan 
November 2019 

Prepared for the City of Chandler, Arizona 
Public Works and Utilities Department 

Prepared by Stantec Consulting Services Inc. 
3133 West Frye Road, Suite 200, Chandler, Arizona 85226 

CAG 208 Plan and DMA 
Draft Amendment 

CAG 208 ID #2020-2 October 2021 

Prepared for Superstition Mountains Community Facilities District No. 1 
5561 South Ironwood Drive, Apache Junction, Arizona 85120 

Prepared by Stantec Consulting Services Inc. 
3133 West Frye Road, Suite 300, Chandler, Arizona 85226 

 

This plan supersedes SMCFD No. 1’s 2011 CAG 208 Plan Amendment (CAG 208 ID# 2007-10). 



 

 

  
 
 
[...]
AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
0

AutoCAD SHX Text
7000'

AutoCAD SHX Text
3500'



P
A

R
K

I
N

G

MCC

P
A

R
K

I
N

G

GRIT

TANKS

(6)

FINE

SCREENS

(8)

P

A

R

K

I

N

G

350'

ASSUMED SETBACK

7
7

4
'

3
5

0
'

842'

3
7

8
'

2136'

350'

B

I

O

R

E

A

C

T

O

R

S

 

(

9

)

MEMBRANE TANKS

AND ACCESSORIES

(9)

ODOR CONTROL

RETROFIT THE

EXISTING RECHARGE

POND TO FUTURE

EFFLUENT BUFFER

BASIN

EFFLUENT

PUMP

STATION

S

L

U

D

G

E

T

H

I

C

K

E

N

I

N

G

A

N

D

 

D

E

W

A

T

E

R

I

N

G

P

O

T

E

N

T

I

A

L

 

F

U

T

U

R

E

C

O

G

E

N

 

S

Y

S

T

E

M

P

A

R

K

I

N

G

ABANDON OR REMOVE

THE EXISTING FACILITY

UV DISINFECTION

CONVERT EXISTING CHLORINE

CONTACT BASIN TO UV DISINFECTION

REMOVE THE EXISTING

COMPOSTING FACILITY

11 ACRES FUTURE ADVANCED WATER TREATMENT FACILITY SITE

(DECOMMISSION/REMOVE ALL EXISTING RECHARGE PONDS)

PLANT ACCESS ROAD ALIGNMENT

FUTURE INFLUENT FORCE MAINS

EXISTING OPERATION BLDG

TO BE CONVERTED FOR

STORAGE USES

EXISTING HEADWORKS TO BE

DECOMMISSIONED/REMOVED

AFTER NEW HEADWORKS IS

OPERATIONAL

 EXISTING SEPTAGE

RECEIVING FACILITY TO STAY

DECOMMISSION EXISTING

BIOLAC/CLARIFIERS AFTER

MBR OPERATION OR RETROFITTED

FOR RECHARGE BASINS

FUTURE SEPTAGE

RECEIVING FACILITY EXPANSION

DECOMMISSION / REMOVED

AFTER MBR OPERATION

OR RETROFITTED FOR RECHARGE BASINS

DECOMMISSION / REMOVE

EXISTING SLUDGE DRYING

BEDS

1
3

3
4

'

SLUDGE CAKE

LOADING AREA

W

E

E

K

S

 
W

A

S

H

DISCHARGE POINT:

OUTFALL

IMPROVEMENTS

EXISTING

PROPERTY/FENCE

LINE

NEW PROPERTY

LINE

BASIN 11

BASIN 10

BASIN 8

BASIN 9

BASIN 5

BASIN 6

BASIN 7

BASIN 2

BASIN 3

BASIN 4

BASIN 1

3
5

0
'

DIGESTERS

MAINTENANCE

BLDG

ADMIN OPERATOR

BLDG

BLOWER BLDG

ODOR

CONTROL

ODOR

CONTROL

CHEMICAL

BLDG

DIGESTER

EXISTING 1.5

MGD BIOLAC

EXISTING 1.5

MGD BIOLAC

20

20

Scale in feet

Project No. Scale

Revision FigureSheet

Title

Client/Project

Client/Project Logo

Consultant

Copyright Reserved
The Contractor shall verify and be responsible for all dimensions. DO NOT scale the drawing -
any errors or omissions shall be reported to Stantec without delay.
The Copyrights to all designs and drawings are the property of Stantec. Reproduction or use
for any purpose other than that authorized by Stantec is forbidden.

of

ORIGINAL SHEET - ARCH D

v:
\1

81
3\

ac
tiv

e\
18

13
00

98
7\

dr
aw

in
gs

\c
ivi

l\
pl

an
_2

08
\0

08
16

_f
ig

ur
e_

g-
3

20
21

.0
7.

26
 1

:4
1:

37
 P

M

Tel:
www.stantec.com

Stantec Consulting Services Inc.
3133 West Frye Road Suite 300
Chandler AZ 85226-5110

(480) 687-6100

208 PLAN AND DMA BOUNDARY AMENDMENT

Apache Junction, Arizona

181300816

 

 

N

G.3

PROPOSED SITE AND PHASING
TO  26 MGD (BUILDOUT)

0

AS SHOWN

     

PROCESS UNIT CONFIGURATIONS, PHASING AND DIMENSIONS

NOTES

1. BUILDOUT DESIGN AVERAGE FLOW = 26 MGD

          ASSUMED BUILDOUT PEAK FLOW = 42 MGD

2. PROPOSED EXPANSION PHASING:

a. RE-RATE THE EXISTING PLANT TO 3.0 MGD

b. 3 MGD TO 6 MGD EXPANSION WITH 3 MGD MBR PROCESS

UNIT, UPGRADE THE EXISTING SLUDGE HANDLING TO

MECHANICAL DEWATERING,  BUILD NEW HEADWORKS

(SCREENS AND GRIT REMOVAL)

c. 6 MGD TO 12 MGD ADD TWO ADDITIONAL 3 MGD MBR

PROCESS UNITS, DECOMMISSION EXISTING 3 MGD BIOLAC,

BUILD ANAEROBIC DIGESTERS/EXPAND HEADWORKS,

DECOMMISSION THE EXISTING HEADWORKS AND THE

EXISTING TREATMENT FACILITY

 d.      12 MGD TO 26 MGD EXPANSION WITH MBR PROCESS

3. PROPOSED 3 MGD MODULAR/PHASES EXPANSIONS

a. 3 MGD TO 6 MGD EXPANSION WITH MBR

b. 6 MGD TO 9 MGD EXPANSION WITH MBR

c. 9 MGD TO 12 MGD EXPANSION WITH MBR

d. 12 MGD TO 15 MGD EXPANSION WITH MBR

e. 15 MGD TO 18 MGD EXPANSION WITH MBR

f. 18 MGD TO 21 MGD EXPANSION WITH MBR

g. 21 MGD TO 24 MGD EXPANSION WITH MBR

h. 24 MGD TO 26/27 MGD EXPANSION WITH MBR

4.        FINE SCREENING (2 MM OR SMALLER), BASED ON

ASSUMED  PEAK FLOW

a. EACH SCREEN =6 MGD

b. TOTAL 8 UNITS AT BUILDOUT (7 DUTY+ 1 STANDBY)

DEPENDING ON PEAK FLOW

c.       ESTIMATED SCREEN DIMENSION = 6 FT X 25 FT FOR EACH

UNIT

5. GRIT REMOVAL, BASED ON PEAK FLOW

a. 7 MGD PER UNIT DESIGN FLOW DEPENDING ON PEAK FLOW

b. TOTAL 6 UNITS (NO STANDBY)

c. EACH UNIT DIMENSION 12 FT X 12 FT PER HYDRO

INTERNATIONAL TRAY UNIT

6. BIOREACTORS

a. DESIGN HRT =8 HOURS

b. BASIN SWD = 20 FT, FLEXIBLE FOR OTHER PROCESS, AND

SMALLER FOOTPRINT

c. REQUIRED VOLUME FOR 3 MGD = 133,690 FT3

d. REQUIRED SURFACE AREA  FOR 3 MGD = 6,685 SF

e. TOTAL AREA FOR 26 MGD = 60,160 SF

f.  LENGTH/BASIN = 200 FT

g.       WIDTH/BASIN = 40 FT

7. MEMBRANE TANKS AND ACCESSORIES

a. 3 MGD SYSTEM WIDTH =25 FT PER ZENON CUT SHEET

b. 3 MGD SYSTEM LENGTH = 75 FT PER ZENON CUT SHEET

8. SLUDGE HANDLING SYSTEM

a. SLUDGE THICKENING WITH RDT, OFFSITE TO LANDFILLING

b. TOTAL 3 UNITS (2 DUTY+ 1 STANDBY)

c. EACH UNIT FOOTPRINT = 10 FT X 25 FT

d. SLUDGE ANAEROBIC DIGESTION

e. TOTAL 7 UNITS (6 DUTY+ 1 STANDBY)

f. EACH UNIT FOOTPRINT =55 FT DIAMETER

g. SLUDGE DEWATERING WITH BFP OR CENTRIFUGE

h. TOTAL 2 UNITS (1 DUTY+ 1 STANDBY)

i. EACH UNIT FOOTPRINT = 15 FT X 18 FT

9. ODOR CONTROL WITH BIOFILTERS

a. TWO FOR HEADWORKS, EACH DIAMETER OF 40 FT

b. TWO FOR SLUDGE HANDLING, EACH DIAMETER OF 30 FT

c. TWO FOR BIOREACTORS, EACH DIAMETER OF 30 FT

10. MCC BUILDING, 75 FT X 150 FT

11. ADMIN/OPERATION BUILDING, 100 FT X 100 FT

12. MAINTENANCE BUILDING, 125 FT X 50 FT

13. CHEMICAL BUILDING, 75 FT X 60 FT

14. BLOWER BUILDING, 75 FT X 180 FT

15. CONVERT THE EXISTING OPERATION BUILDING TO STORAGE

USES

16. EFFLUENT DISINFECTION WITH UV

          EACH UV CHANNEL IS 25 FT LONG PER TROJAN CUT SHEET

          EACH CHANNEL HAS 3 UV UNITS IN SERIES

          EACH UV CHANNEL IS 4 FT WIDE

          EACH UV CHANNEL IS RATED 3 MGD

          TOTAL NO OF UV CHANNELS IS 9

17. CONVERT ONE OF THE RECHARGE BASIN TO FUTURE

EFFLUENT BUFFER BASIN

18.     BUILD AN EFFLUENT PUMP STATION

19.    UPGRADE TO EXISTING OUTFALL

20.   OPTION TO RETROFIT 3 MGD ADDITIONAL BIOLAC BASINS IN

        EXISTING SLUDGE HANDLING BASINS FOR 6 MGD EXPANSION

        IF RECHARGE BASINS AVAILABLE; DECOMMISION AND

        REMOVE AT 12 MGD EXPANSION

LEGEND

EXISTING PROPERTY/FENCE LINE

NEW PROPERTY LINE

EXISTING SETBACK LINE



7

8
9 10

11

1415
16

17
18

19

20

21 22

23

30

29
28

27
26

31

32
33 34

35
36

6

5 4
2

1

7

8

9

11
12

18 17
16 15

14
13

19

21 22

3

10

20

23

24

30

28 27
29

26

25

31 33 34
32

35

36

6

4 3
5

2

1

12

13

24

25

TONTO

T-1-S

T-1-N

T-2-S

T-1-S

M
A

R
I
C

O
P

A
 
C

O

P
I
N

A
L

 
C

O

R
-
9
-
E

R
-
8
-
E

R
-
1
0
-
E

R
-
9
-
E

NATIONAL

FOREST

6

4

3

5

2

1

2 1

11 12

18

17

15
14

13

21

22

3

10

20

23

24

30

28 27
29

26

25

31

33 34
32

35

36

6

45

6
5 4

7

8

9

18
17

16

19

2120

2829

31

33
32

6
5 4

2
1

7

8

9
11

12

18 17
16

15
14

13

19

21 22

3

10

20

23

24

30

28 27
29

26

25

34

35

36

6
5 4

7

8

9

18 17
16

19

2120

30

2829

31

3332

6

5

4

7

8 9

31

33

32

16

30

19

6
5 4

2
1

3

R
-
8
-
E

R
-
7
-
E

T-2-S

T-1-S

T-1-S

T-1-N

36

1

12

13

24

25

36

1

12

13

24

25

1

7

8

9
11

12

18 17
16 15

14
13

10

11
12

18

15
14

13

10

7

8

9

18 17
16

7

8 9

16

12

13

LIBERTY

UTILITIES

WMU

SERVICE

AREA (CC&N

BOUNDARY)

C

A

P

 

C

A

N

A

L

C

A

P

 
C

A

N

A

L

P
O

W
E

R
L

I
N

E

F

R

S

V

I

N

E

Y

A

R

D

F

R

S

R

I

T

T

E

N

H

O

U

S

E

F

R

S

GOLD CANYON

RANCH SUBDIVISION

EXISTING WWTF

C.O.M.

PUMP

STATION

AUXILIARY

FLOOD CONTROL

SPILLWAY

AUXILIARY

FLOOD CONTROL

SPILLWAY

CITY OF MESA

G
O

L
D

F
I
E

L
D

 
R

O
A

D

T
O

M
A

H
A

W
K

 
R

O
A

D

I
D

A
H

O
 
R

O
A

D

I
R

O
N

W
O

O
D

 
D

R
I
V

E

M
E

R
I
D

I
A

N
 
R

O
A

D

C
R

I
S

M
O

N
 
R

O
A

D

BROWN ROAD

UNIVERSITY DRIVE

APACHE TRAIL

BROADWAY ROAD

S
I
G

N
A

L
 
B

U
T

T
E

 
R

O
A

D

B
A

R
K

L
E

Y
 
R

O
A

D

K
I
N

G
S

 
R

A
N

C
H

 
R

D

SOUTHERN AVENUE

SUPERSTITION FREEWAY

U.S. HWY. 60

BASELINE ROAD

GUADALUPE ROAD

ELLIOT ROAD

WARNER ROAD

RAY ROAD

PECOS ROAD

R

I

T

T

E

N

H

O

U

S

E

 

R

O

A

D

A

P

A

C

H

E

 

T

R

A

I

L

O

L

D

 

W

E

S

T

 

H

I

G

H

W

A

Y

U

S

 

6

0

 

H

I

G

H

W

A

Y

S

R

 
2

4

 
H

I
G

H

W

A

Y

F

U

T

U

R

E

GERMANN ROAD

QUEEN CREEK ROAD

QUEEN CREEK TOWN LIMITS

Q

U

E

E

N

 
C

R

E

E

K

 
T

O

W

N

 
L

I
M

I
T

S

WILLIAMS FIELD ROAD

PINAL

BOULEVARD

BROADWAY

AVENUE

SUPERSTITION

BOULEVARD

LOST

DUTCHMAN

BOULEVARD

MCKELLIPS ROAD

MCDOWELL

BLVD

BASELINE

AVENUE

PIMA ROAD

M
O

U
N

T
A

I
N

V
I
E

W
 
R

O
A

D

MCDOWELL

ROAD

Scale in feet

Project No. Scale

Revision FigureSheet

Title

Client/Project

Client/Project Logo

LEGEND

Consultant

Copyright Reserved
The Contractor shall verify and be responsible for all dimensions. DO NOT scale the drawing -
any errors or omissions shall be reported to Stantec without delay.
The Copyrights to all designs and drawings are the property of Stantec. Reproduction or use
for any purpose other than that authorized by Stantec is forbidden.

of

ORIGINAL SHEET - ARCH D

v:
\1

81
3\

ac
tiv

e\
18

13
00

98
7\

dr
aw

in
gs

\c
ivi

l\
pl

an
_2

08
\0

08
16

_f
ig

ur
e_

g-
4

20
21

.0
7.

26
 1

:4
0:

15
 P

M

Tel:
www.stantec.com

Stantec Consulting Services Inc.
3133 West Frye Road Suite 300
Chandler AZ 85226-5110

(480) 687-6100

A

B

C

D

1 2 3 4 5

208 PLAN AND DMA BOUNDARY AMENDMENT

Apache Junction, Arizona

181300987

 

 

N

G.4

CITY OF APACHE JUNCTION
LAND PLAN
(GENERAL PLAN 2020)

0

AS SHOWN

     

CITY OF APACHE JUNCTION LIMITS AND

EXISITNG DMA BOUNDARY

CITY OF APACHE JUNCTION EXPANDED

DMA BOUNDARY



208 PLAN AMENDMENT 

Appendix H  SMCFD and Apache Junction Master Plan Documents  
      

 

 H.1 
 
 
 

Appendix H SMCFD AND APACHE JUNCTION MASTER 
PLAN DOCUMENTS 














































































































































	1.0 Introduction
	1.1 Abstract
	1.2 History for the Proposal
	1.3 Authority
	1.4 Natural Environment

	2.0 Project Description
	2.1 Overview
	2.2 Boundary and Location Descriptions
	2.3 Current and Future Conditions
	2.3.1 Population
	2.3.2 Land Use
	2.3.3 Wastewater Flows
	2.3.4 Water Master Plan
	2.3.5 Sewer Master Plan


	3.0 Wastewater Management
	3.1 Sewage Collection System
	3.1.1 Existing Pump Station and Force Main
	3.1.2 Proposed Pump Stations
	3.1.3 Easements and Setback Requirements

	3.2 Treatment Facility Description
	3.2.1 Flow Rates